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Table 2 Experimental results of forward extrusion
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Table 1. Chemical composition of the
specimens tested.
Sample ;

No. C Si ! Mn P S Cu N
A 0-05! 0-01r 033 0°005| 0-018 0°04' 0*0059
(Armco) ; ‘ I ;

1 k
B (killed)( .05/ - 01} 034 07010 0020 0°07! 0=0051
C |
(rimmed)! 0°05! 0*01] 026 0°017 0°o.26i 0°17' 00035
k ! « i

Table 2. Dimension of the specimens tested
and treating conditions.
) Thickness | Diameter .
Sample No. | of plate | of disk &e%‘;‘g‘i‘;‘g
,  (mm) . (mm)
1 ) ©46°0 0°504
A | 100 | 50 0463
1
: . 3755 0°504
B&C | 0780 41°0 0°463

i 1. No heét treatmeant
Treating | 2. 650°C, 20 mn annealed
conditions l 3. 820°C, 20mn annealed |
L og. 950°C, 20 mn annealed
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Table 3. Results of Erichsen test.
S~ Erichsen -
value vgrlchsen v?lgfe (mm)
Conditions A ; B ) ¢
No heat tretment ﬁ 112 10°2 9°3
650°C, 20 mn ann. | 108 10°1 92
820°C, 20 mn ann. © 10°9  10°1 | 9°2
950°C, 20 mn ann. | 10°2 9°8 ; 94
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